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Test Summary

Test items Result
Conducted Emission Pass
Radiated Spurious Emission Pass
Antenna requirement Pass
Maximum Peak OQutput power Pass
20dB Bandwidth Pass
Hopping Channel Carrier Frequency Separation Pass
Number of Hopping Frequency Used Pass
Time of Occupancy (Dwell Time) Pass
Band-edge Emission Pass
Power spectral density N/A
Out-Of-Band Emission measurement Pass
99% Bandwidth Pass
Electromagnetic Fields Pass
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16060205 001

1 General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the following
appendix:
Appendix 1: Test result

2 Test Sites

2.1 Test Facilities

EST Technology Co., Ltd.
Santun(guantai Road), Houjie Town, DongGuan City, GuangDong, China.

2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Equipment Manufacturer Model No. Serial No. Last Cal. Next Cal.
EMI Test Receiver | Rohde & Schwarz ESHS30 832354 July,30,13 1 year
Artificial Mains | p 1 he & Schwarz ENV216 101260 July,30,13 1 year

Networ

Pulse Limiter Rohde & Schwarz ESH3-72 101100 July,25,13 1 year
EMI Test Receiver | Rohde & Schwarz ESVS10 100004 July,23,13 1 year
Spectrum Analyzer Agilent E4411B MY50140697 July,23,13 1 year
Bilog Antenna Teseq CBL 6111D 27090 July,29,13 1 year
Signal Amplifier Agilent 310N 187037 July,23,13 1 year
Horn Antenna SCHWARZBECK | BBHA9120D | BBHA9120D1002 July.29,13 1 year
Signal Amplifier SCHWARZBECK BBV9718 9718-212 July.23,13 1 year
Spectrum Analyzer Agilent E4408B MY44211139 July.23,13 1 year
RF Cable Hubersuhner RG 214/U 513423 July.21,13 1 year
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2.3 Traceability

All measurement equipment calibrations are traceable to NIST or where calibration is performed
outside the United States, to equivalent nationally recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications.

2.5 Measurement Uncertainty

Uncertainty for conducted emissions measurements is 2.54dB.
Uncertainty for radiated emissions measurements is 3.62dB (30M-1GHz) and 4.11dB (> 1GHz)

The reported expanded uncertainty is based on a standard uncertainty multiply by a coverage factor
k=2, providing a level of confidence of approximately 95%.

2.6 Location of original data

The original copies of test data taken during actual testing were attached at Appendix 1 of this report
and delivered to the applicant. A copy has been retained in the TUV Rheinland (Guangdong) file for
certification follow-up purposes.

2.7 Status of facility used for testing

EST Technology Co., Ltd.

Santun(guantai Road), Houjie Town, DongGuan City, GuangDong, China. is listed on the US
Federal Communications Commission list of facilities approved to perform measurements, the
register no. 989591.




Produkte L.

Products
Priifbericht - Nr.: Seite 7 von 29
Test Report No.: 16060205 001 Page 7 of 29

3 General Product Information

The tested sample is a "Bluetooth speaker" with model numbers "BeoPlay A2" for new approval,
which is intended to enable Bluetooth connectivity with Notebook or smart phone, and play the
music from Bluetooth device.

For details refer to the Technical Documentation or User manual.

3.1 Product Function and Intended Use

For details refer to the Technical Documentation or User manual.

3.2 Ratings and System Details

Type Designation: BeoPlay A2
Frequency range: 2402MHz~2480MHz
Number of employed channels: 79 channels
Channel Spacing: IMHz
Modulation Type: FHSS (GFSK, n/4-DQPSK, 8-DPSK)
Type of antenna: Internal antenna
Adapter Input: 100~240Vac, 50/60Hz;
Power supply: Adapter Output: 15Vdc;
7.2Vdc from Internal battery
Equipment type: Portable Equipment
. Class III for Internal batte
Protection Class: Class Il for AC adapter i

For details refer to the Technical Documentation or User manual.

3.3 Independent Operation Modes

A. Transmitting mode.
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3.4 Submitted Documents

. Block Diagram

. Schematics

. Operation Description
. Components List

. FCC label and location
. User Manual

. Internal Photos

. External Photos

. Application form

O 00 1N DN B~ W —
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4 Test Set-up and Operation Mode

4.1 Principle of Configuration Selection

Emission: The equipment under test (EUT) was configured to measure its highest possible radiation
level. The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Refer to test set-up in chapter 5.

4.3 Special Accessories and Auxiliary Equipment

None.

4.4 Countermeasures to achieve EMC Compliance

The test sample, which has been tested, contained the noise suppression parts as described in the
technical document. No additional measures were employed to achieve compliance.
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4.5 Test set-up

Diagram 1 of Configuration for Testing Radiated Emission 30MHz -1 GHz
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[ ] : E i . \‘“-—h.._ I".
; Lo e

Turn 0.8m '

Table A i A |_‘

QU -
Joo

Ground Plane J/

Diagram 2 of Configuration for Testing Radiated Emission above 1 GHz




-
1 (A

Produkte L.

Products
Priifbericht - Nr.: Seite 11 von 29
Test Report No.: 16060205 001 Page 11 of 29

Diagram 3 of Configuration for Testing Conducted Emission
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Diagram 4 of Configuration for Testing Radiated Emission below 30MHz
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Diagram 5 of Configuration for testing other test items
Spectrum

EUT

T

Analyzer




Produkte L.

Products
Priifbericht - Nr.: Seite 13 von 29
Test Report No.: 16060205 001 Page 13 of 29

5 Test Results EMISSION

5.1 Conducted Emission

RESULT: PASS
Date of testing: May 28, 2014

Test specification: FCC Part 15 Per Section 15.207(a); RSS-Gen 7.2.4
Limits: FCC Part 15 Per Section 15.207(a); RSS-Gen 7.2.4
Test procedure: ANSIC63.4

Deviations from Standard Test Procedures: None

Kind of test site: Shielded room

Operation mode: Transmitting at fix channel with max power

Power supply: Adapter Input: 120Vac, 60Hz

Temperature: 25.3°C

Humidity: 58 %

Test procedure:

For tabletop device, the EUT and its peripherals were placed on a wooden table, 80cm above the
horizontal reference plane and 40cm away from vertical reference plane in a shielded room. For
floor-standing device, the EUT shall be placed either directly on the reference ground plane or on
insulating material as described in ANSI C63.4 Clause 6.3.2.1.

The EUT was connected to input power source through a line impedance stabilization network
(LISN).The excess length of the power cord between the EUT and the LISN shall be folded back and
forth at the center of the lead to form a bundle not exceeding 40cm in length.

The EUT was tested in a typical model of operation in accordance with ANSI C63.4:2009, Pre-test
was performed in peak and average detection mode. Final measurement was performed using quasi-
peak and average detection on the live and neutral lines with the worst case.

The test software Rohde & Schwarz EMC32 was used during the test.

If the result of the measurement with the Quasi Peak detector is below the Average limit, the
measurement with Average Detector may be omitted.

Refer to appendix 1 for test result.
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5.2 Radiated Spurious Emission

RESULT: PASS
Date of testing: Jun. 03, 2014

Test specification: FCC Part 15 Per Section 15.209(a); RSS-Gen 7.2.1
Limits: FCC Part 15 Per Section 15.209(a); RSS-Gen 7.2.1
Test procedure: ANSIC63.4

Deviations from Standard Test Procedures: None

Kind of test site: 3m Semi-anechoic chamber

Transmitting at fix channel with max power
(High, Low, Mid)
Adapter Input: 120Vac, 60Hz

Operation mode:

Power supply: 7.2Vdc from Internal battery
Temperature: 25.6 °C
Humidity: 56 %

Test procedure:

For tabletop device and the peripherals were placed on a wooden table, 80cm above ground plane in
semi-anechoic chamber. For floor-standing equipment, the EUT and all cables shall be insulated, if
required, from the ground plane by up to 12mm of insulating material in semi-anechoic chamber.
The EUT was set 3 meters away from the receiving antenna, which was mounted on a variable-height
antenna tower. Test shall be made with the antenna positioned in both the horizontal and vertical
planes of polarization. The antenna height shall be varied from 1m to 4m. The table was rotated 360
degrees to detect the suspected emission frequency points. The position of the worst radiation case
with both horizontal and vertical receiving antenna polarization was recorded together with the
suspected emission frequency points above-mentioned.

The EUT was tested in a typical model of operation in accordance with ANSI C63.4:2009, Pre-test
was performed in peak detection mode. Finial measurement was performed using quasi-peak
detection with the worst case.

The test software Rohde & Schwarz EMC32 was used during the test.

Note:

While testing, the EUT is connected with a serial port bridge board for test mode setup. The length of
the communication cable between the EUT and the bridge board, which including Tx, Rx, GND

serial pins, is minimized to reduce the unwanted influence to test result. The bridge board can be
connected to a host computer with standard DB9 com port cable for running of the test setup software.
After setup successfully, the EUT can keep the test mode with the host computer and the cable
removed.

Refer to appendix 1 for test result.
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5.3 Antenna requirement

RESULT:

PASS

Date of testing:
Test specification:

FCC Part 15 Per Section 15.203
FCC Part 15 Per Section 15.247(b)
RSS-Gen 7.1.4

For intentional device, according to 15.203, and
intentional radiator shall be designed to ensure that no
antenna other than that furnished by the responsible
party shall be used with the device.

And according to 15.247(b), if transmitting antennas of
directional gain greater than 6dBi are used, the power
shall be reduced by amount in dB than the directional
gain of the antenna exceeds of 6dBi.

As the antenna is permanently printed on RF Board, there is no consideration of replacement.

And the max gain of the antenna is 2.55dBi.
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5.4 Maximum Peak Output Power

RESULT:

PASS

Date of testing:
Test specification:

Limits:

Deviations from Standard Test Procedures:
Test procedure:

Kind of test site:

Operation mode:

Power supply:
Temperature:

Humidity:

Table 2: Peak Conducted Power

Jun. 07, 2014

FCC Part 15 Per Section 15.247(b)(3); RSS-210
A84

1 Watt.

None

Procedure specified in ANSI C63.4
Shielded room

Transmitting at fix channel

(High, Low, Mid)

Adapter Input: 120Vac, 60Hz
7.2Vdc from Internal battery
25.3°C

58 %

Please refer to Appendix 1 for measurement data.
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5.5 20dB Bandwidth

RESULT:

PASS

Date of testing:
Test specification:

Limits:

Deviations from Standard Test procedures:

Test procedure:
Kind of test site:
Operation mode:

Power supply:

Temperature:
Humidity:

Test procedure:

Jun. 07, 2014

FCC Part 15 Per Section 15.247(a)(2); RSS-210
A8.1

FCC Part 15 Per Section 15.247(a)(2); RSS-210
A8.1

None

Procedure specified in ANSI C63.4

Shielded room

Transmitting at fix channel

(High, Low, Mid)

Adapter Input: 120Vac, 60Hz

7.2Vdc from Internal battery

25.3°C

58 %

1. Connect the antenna port of the EUT to the spectrum analyzer by a low lost cable.
2. Set the EUT to proper test mode with relative test software and hardware.
3. Spectrum analyzer setting: Centered Frequency= measured channel, RBW=30 kHz, VBW=100

kHz.

4. Mark the peak power frequency point and the -20dB upper and lower frequency points.
5. Read the frequency delta value between the -20dB upper and lower frequency points.
6. Repeat step 2 to 5 until all the channels required are finished.

Table 3: 20dB Bandwidth

Mode (11\:/};?2.) 20dB (I?/IaPIIlS)W idth Conclusion
2402 0.859 PASS
GFSK 2441 0.869 PASS
2480 0.864 PASS
2402 1.217 PASS
8-DPSK 2441 1.220 PASS
2480 1.220 PASS

Please refer to Appendix 1 for measurement data.
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5.6 Hopping Channel Carrier Frequency Separation

RESULT:

PASS

Date of testing:
Test specification:

Limits:

Deviations from Standard Test procedures:

Test procedure:
Kind of test site:
Operation mode:
Power supply:

Temperature:
Humidity:

Test procedure:

Jun. 07, 2014

FCC Part 15 Per Section 15.247(a)(1); RSS-210
A8.1

FCC Part 15 Per Section 15.247(a)(1): RSS-210
A8.1

None

Procedure specified in ANSI C63.4

Shielded room

Hopping mode

Adapter Input: 120Vac, 60Hz

7.2Vdc from Internal battery

25.3°C

58 %

1. Connect the antenna port of the EUT to the spectrum analyzer by a low lost cable.

2. Set the EUT to proper test mode with relative test software and hardware.

3. Spectrum analyzer setting: Centered Frequency = measured channel, RBW =30 kHz, VBW = 100
kHz, Frequency Span = wide enough to cover the adjacent channel.

4. Mark the peak power frequency point of the measured channel and its adjacent channel(s)

5. Read the frequency delta value between the measured channel and its adjacent channel(s)

6. Repeat step 3 to 5 until all the channels measured are finished.

Table 4: Hopping Channel Carrier Frequency Separation

Please refer to Appendix 1 for measurement data.
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5.7 Number of Hopping Frequency Used

RESULT:

PASS

Date of testing:
Test specification:

Limits:

Deviations from Standard Test procedures:

Test procedure:
Kind of test site:
Operation mode:
Power supply:

Temperature:
Humidity:

Test procedure:

Jun. 07, 2014

FCC Part 15 Per Section 15.247(a)(1)(iii); RSS-210
A8.1

FCC Part 15 Per Section 15.247(a)(1)(iii); RSS-210
A8.1

Frequency hopping system in the 2400-2483.5 MHz
band shall use at least 15 non-overlapping channels
None

Procedure specified in ANSI C63.4

Shielded room

Hopping mode

Adapter Input: 120Vac, 60Hz

7.2Vdc from Internal battery

25.3°C

58 %

1. Connect the antenna port of the EUT to the spectrum analyzer by a low lost cable.
2. Set the EUT to proper test mode with relative test software and hardware.
3. Spectrum analyzer setting: RBW = 100 kHz, VBW>RBW, Frequency Span = wide enough to

cover the channels to be plotted.

4. Set the spectrum analyzer to Max-hold mode and plot the result(s) with record of all hopping

channel.

Table 5: Number of Hopping Frequency Used

Please refer to Appendix 1 for measurement data.
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5.8 Time of Occupancy (Dwell Time)
RESULT: PASS

Date of testing:
Test specification:

Limits:

Deviations from Standard Test procedures:

Test Procedure:
Kind of test site:
Operation mode:

Power supply:

Temperature:
Humidity:

Test procedure:

Jun. 11, 2014

FCC Part 15 Per Section 15.247(a)(1)(iii); RSS-210
A8.1

FCC Part 15 Per Section 15.247(a)(1)(iii); RSS-210
A8.1

The average time of occupancy on any channel shall
not be greater than 0.4 seconds within a period of
0.4 seconds multiplied by the number of hopping
channels employed.

None

Procedure specified in ANSI C63.4

Shielded room

Transmitting at fix channel

(Mid)

Adapter Input: 120Vac, 60Hz

7.2Vdc from Internal battery

25.3°C

58 %

1. Connect the antenna port of the EUT to the spectrum analyzer by a low lost cable.
2. Set the EUT to proper test mode with relative test software and hardware.
3. Spectrum analyzer setting: Centered Frequency = measured channel, RBW = 1IMHz, VBW>=RBW,

Frequency Span = 0 Hz.

4. Set sweep time properly to capture the entire dwell time per hopping channel.
5. Set detector type to Peak and trace mode to Max Hold and make the measurement.
6. Repeat step 3-5 until all channels measured were complete.

Table 6: Time of Occupancy (Dwell Time)

Please refer to Appendix 1 for measurement data.
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5.9 Band-edge Emission

RESULT: PASS

Date of testing: May 30, 2014

Test specification: FCC Part 15 Per Section 15.247(d); RSS-210
Clause 2.2

Limits: FCC Part 15 Per Section 15.247(d); RSS-210
Clause 2.2

In addition:
FCC Part 15 - radiated emission which fall in the
restricted bands, as defined in Section 15.205(a),
must also comply with the radiated emission limits
specified in section 15.209(a).

Deviations from Standard Test procedures: None

Test Procedure: Procedure specified in ANSI C63.4
Kind of test site: Shielded room
Operation mode: Transmitting at fix channel
(High, Low, Mid)
Power supply: Adapter Input: 120Vac, 60Hz
7.2Vdc from Internal battery
Temperature: 25.6 °C
Humidity: 56 %

Test procedure:

1. EUT was placed on a turn table, which is 0.8 meter high above ground. The turn table can rotate
360 degrees to determine the position of the maximum emission level. Power on the EUT and let it
working in test mode, then test it. EUT is set 3 meters away from the receiving antenna, which is
mounted on an antenna tower. The antenna can be moved up and down between 1 meter and 4 meters
to find out the maximum emission level. Both horizontal and vertical polarizations of antenna are set
on test.
2. Spectrum analyzer setting: (a) PEAK: RBW=VBW=1MHz / Sweep=AUTO

(b) AVERAGE: RBW=1MHz / VBW=10Hz / Sweep=AUTO

Please refer to Appendix 1 for measurement data.
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5.10 Power spectral density

RESULT:

N/A

Date of testing:
Test specification:
Limits:

Deviations from Standard Test procedures:
Test procedure:

Kind of test site:

Operation mode:

Power supply:

Temperature:

Humidity:

FCC Part 15 Per Section 15.247(e); RSS-210 A8.2
FCC Part 15 Per Section 15.247(e); RSS-210 A8.2

For digitally modulated systems, the power spectral
density conducted from the intentional radiator to
the antenna shall not be greater than 8 dBm in any 3
kHz band during any time interval of continuous
transmission.

None

Procedure specified in ANSI C63.4

Shielded room

EUT does not use DTS technics, therefore this test is not applicable.
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5.11 Out-of-Band Emission (Conducted spurious emission)

RESULT: PASS
Date of testing: Jun. 11, 2014

Test specification: FCC Part 15 Per Section 15.247(d); RSS-210 A8.5
Limits: FCC Part 15 Per Section 15.247(d); RSS-210 A8.5

In any 100kHz bandwidth outside the frequency
band in which the spread spectrum or digitally
modulated intentional radiator is operating, the
radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that
in the 100kHz bandwidth within the band that
contains the highest level of the desired power,
based on either an RF conducted or a radiated
measurement.

In addition:
FCC Part 15 - radiated emission which fall in the
restricted bands, as defined in Section 15.205(a),
must also comply with the radiated emission limits
specified in section 15.209(a).

Deviations from Standard Test procedures: None

Test Procedure: Procedure specified in ANSI C63.4
Kind of test site: Shielded room
Operation mode: Transmitting at fix channel
(Mid)
Power supply: Adapter Input: 120Vac, 60Hz
7.2Vdc from Internal battery
Temperature: 25.3°C
Humidity: 58 %

Test procedure:

1. Connect the antenna port of the EUT to the spectrum analyzer by a low lost cable.

2. Set the EUT to proper test mode with relative test software and hardware.

3. Spectrum analyzer setting: RBW = 100 kHz, VBW>=RBW.

4. Set proper frequency span respectively for out-of-band emission measurement of the band edge
and the whole range (up to 10 times of the carrier frequency.)

5. Set the trace mode to Max Hold and mark the peak reading of any spurious emission recorded.
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Table 7: Out-Of-Band Emission measurement (conducted spurious emission)

Emission Attenuation Limit

(Carrier operating at Channel (dB)

low, mid and high)

30MHz to 25GHz All emission in this 100kHz bandwidth are A =20
attenuated more than 20dB from the carrier

Note: Refer to Appendix 1 for measurement data.
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5.12 99% Bandwidth
RESULT: PASS
Date of testing: Jun. 07, 2014
Test specification: RSS-210, A8.1 (¢)
Limits: N/A
Deviations from Standard Test procedures: None

Test procedure:
Kind of test site:
Operation mode:

Power supply:

Temperature:
Humidity:

Test procedure:

Procedure specified in ANSI C63.4
Shielded room

Transmitting at fix channel

(High, Low, Mid)

Adapter Input: 120Vac, 60Hz
7.2Vdc from Internal battery
25.3°C

58 %

1. Connect the antenna port of the EUT to the spectrum analyzer by a low lost cable.
2. Set the EUT to proper test mode with relative test software and hardware.
3. Spectrum analyzer setting: Centered Frequency= measured channel, RBW=30kHz,

VBW=100kHz.

4. Repeat step 2 to 3 until all the channels required are finished.

Please refer to Appendix 1 for measurement data.
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6. Safety Human exposure
6.1 Radio Frequency Exposure Compliance
6.1.1 Electromagnetic Fields
RESULT: PASS

Test standard: RSS-102 Issue 4
FCC KDB Publication 447498

The maximum peak output power of the transmitter is 2.813 mW only, which less than 20mW.
Hence the EUT is exempted from routine evaluation limits (SAR Evaluation) according to clause
2.5.1 of RSS-102 Issue 4.

The minimum distance for the EUT is Smm, since maximum peak output power of the transmitter is
2.813 mW < 10 mW, hence the EUT is excluded from SAR evaluation according to FCC KDB
publication 447498 D0O1: Mobile and Portable RF Exposure Guidance v05.
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7. Photographs of the Test Set-Up

Photograph 1: Set-up for Power Line Conducted Emission
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Photograph 2: Set-up for Radiation Measurement below 1GHz

Photograph 3: Set-up for Radiation Measurement above 1GHz
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1. POWER LINE CONDUCTED EMISSIONS

Limit : ICES-003 CLASS B QF LINE Fhase= : LINE

Env. / Ins. t Temp:25.3'C Humi:58% Press:101.50kPa

Engineer : Tony

EUT : Blusetooth Speaker

Power : DT 15V From Adapter Input AC 1Z20V/60Hz

N/N : BeoFlay AZ

Test Mode : TX Mode

LISN Cable Emis=ion

Freg. Factor Loss Reading Level Limits Margin FRemark

(MHz) (dB/m) (dB) (dBuVv) (dBuv/m) (dBuv/m) (dE)
1 0.20 9.61 9.80 35.22 54.63 63.71 9.08 QP
2 0.20 9.61 9.80 15.22 34.63 53.71 19.08 Average
3 0.31 9.61 9.83 28.39 47,83 60.08 12.23 QP
4 0,31 9,61 9,83 11.389 30.63 50.06 19.23 Average
5 0.45 9.61 9,81 24,86 44,28 56.93 12.65 QP
6 0.45 9.61 9.81 17.86 37.28 46.93 9.65 Average
7 0.50 9.61 9.81 26.98 46.40 56.00 9.60 QF
a8 0.50 9.61 9.81 .93 zg.40 45,00 17.60 Iyerage
9 0.95 9.63 9.82 24.85 44 .30 56.00 11.70 QF
10 0.95 9.63 9.82 4.85 Z4.30 46.00 21.70 Average
11 12.85 9.67 9,91 20,22 39.80 60.00 2D0.20 QP
12 12.85 9.67 9.91 6.22 25.80 50.00 24.20 Average
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Limit : ICES-003 CLASS B QP LINE Fhase : NEUTRAL
Env. / Ins. ! Temp:25.3'C Humi:58% Press:101.50kPa
Engineer Tony
ETUT EBEluetooth Jpeaker
Fower : DC 15V From Adapter Input AC 1Z20V/60HEZ
M/N : BeoPlay A2
Test Mode ! TX Mode

LISN Cable Emission

Freg. Factor Loss PReading Level Limitz Margin Remark

(HHz) (dB/m) [cB) [dBuV) (dBuv/m) (dBuv/m) (clB)
1 0.15 9.46 9.81 30.30 49,57 65.91 16.34 2F
2 0.15 9.46 9.81 16.30 35.57 55.91 Z20.34 Lverage
3 0.17 9.52 9.81 27.88 47.21 64,99 17,78 2F
q 0.17 9.52 9.81 13.88 33.21 54,99 21.78 Lverage
5 0.28 9.60 9.83 Z1.40 40.83 60.85 ZD.0z QF
£ 0.28 9.60 9.83 6.40 25.83 50.85 z25.02 hverage
7 0.44 9.59 9.81 z21.77 41.17 g7.07 15.90 QF
g 0.44 9.59 9.81 10.77 30.17 47.07 16.90 Iverage
Q 0.47 9.59 9.81 18.88 38.28 E6.49 15,21 P
10 0.47 9.59 9.81 1l1.88 31.28 46,49 15.21 Lverage
11 12.65 9.73 9.92 13.00 32.65 60.00 27.35 QF
12 1Z.65 9.73 9.92 4,00 23.65 50.00 £26.35 Lverage
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Lewvel {dBu
a0 (dBuv)

Date: 2014-05-28 Time: 08:57:15

/

ICES-003 CLASS B OP

ICES-003 CLASS B AV

40 i ;
4
1
112
Y15 2 5 1 2 5 10 20
Frequency {(MHz)
Liwit ICES-003 CLAZS E QF LINE Phase : LINE
Env. / In=. Temp:25.3'C Humi:558% Press:101.50kFa
Engineer Tony
EUT Portable Bluetooth Speaker
Fower DC 15V From Adapter Input AC 120V/60H=z
NS BeoPlay AZ
Test HMode REX Mode

30
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Level {dBul
30 (dBuV)

Date: 2014-05-28 Time; 08:55:50

ICES-003 CLASS B QP

ICES-003 CLASS B AV

MMMM

0.15 2 5 1 2 5 10 20 30
Frequency {MHz)
Limwit ICE3Z-003 CLASS B QP LINE Phase : NEUTRAL
Env. / Ins. Temp:25.3'C Huwi:55% Press:101.50kFPa
Engineer Tony
EUT Fortakbhle Eluetooth Speaker
Fower DC 15V From Adapter Input AC 120V/60H=
| BeoPlay AZ
Test HMode RX Mode
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2. RADIATED EMISSIONS (30MHz-1GHz)
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16060205 001

0 Level (dBuV/m)

Date: 2014-06-03 Time: 13:15:07

ICES-003

40

30 224,

Amit

Test HMode

salll .
Fredq.
(MH=z)

1 114.3% 10.85
2 196.84 T.72
3 334.58 13.8%
4 358.83 14.45
5 363.68 14.61
8 371.44 14.8%

Factor

(:13_.-—'1:; (4=}

418, G12.
Frequency (MHz)

1000

3m Chanmber Data no 830

3m 27137 Ant. pol HORIZONTAL
ICES-003

Temp:25.6" ;Humi:56%;Fress:101.52kFa

DC 15V From Adapter Input AC 120V/60H=z
BegPlay A2
GFSE TX 2441MH=

Emission

Remark

Los= EReading Lewvel

[d2uV)

.28 12.72 26.83 43.50 la.6 QE
4.286 13.50 25 .48 43.50 18 .02 QE
5.52 14.35 34.48 46.00 11.54 Q
5.73 17.52 37.70 46.00 8.30 QE
5.72 16.31 36.64 46.00 3.36 QE
5.77 11.68 32.34 46 .00 13 .68 QE
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0 Level (dBu\im) Date: 2014-06-03 Time: 13:18:25

ICES-003

-ndB

30 224, 418, a2, 8084, 1000
Frequency (MHz)

Site no. : 3m Chanmber Data no. 832

Dis Ant 3 2T137 Lnt. pol. : VERTICAL
Limit ICES-003

Env. / Ins Tenmp:25.6" ;Humi:56%;Press:101.52kPa

Engineer Tony

EUT Bluetooth Speaker

m Ldapter Input AC 120V, /60Hz

Ant. Cakble Emis=sion
Fregq Factor Loss Reading Lewvel Limits Margin Eemark
(HMH=z) (dB/m) (dE) (dBuV) (dBuV/m) (dBuV/m) (dE)

1 48 .43 8.37 2.30 21.34 32 40 .00 T.88 QF
2 106.63 10.15 3.15 16.46 i3 43.50 13.74 QF
3 114.3% 10.85 .28 20.28 34 43.50 9.10 QF
4 363.88 14.581 5.72 2.55 ZE2 46.00 17.12 Q
3 5335.74 1%3.81 T.08 T.32 34 46.00 11.3% Q
& 618.75 20.02 T.45 6.57 34 46.00 11.82 QF
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Test Report No.

0 Level (dBuVI/m) Drate: 2014-06-03 Time: 13:29:37

ICES-003.
pB

30 224, 418, 612 806, 1000
Frequency (MHz)

5ite no 3m Chamber Data no 3

Di=. knt 3m 27137 Ant. pol HORIZONTAL
Limit ICES-003

Env. / Ins Temp:25.6" ;Humi:56%;Pres=z:101.52kFa

Engineer Tony

EUT Eluetooth Speaker

m Adapter Input AC 120V/60H=z

Ant. Cakle Emis=zion
redq. Factor Losz=s Reading Lewvel Limit=s Margin FEemark
(HMH=z) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dE)

1 114.3% 10.85 3.26 13.60 2T.71 43.50 15.73 QF
2 156.84 T.T72 4.28 13.88 25.86 43.50 17 .64 QE
3 334.58 13.9% 5.52 15.02 34.53 46.00 11 .47 Q

4 344.28 14.28 5.63 14.61 34.52 46.00 11.48 QE
5 352.04 14.47 5.63 15.75 35.891 46.00 10.08 QF
& 363.68 14.61 5.72 16.10 36.43 46.00 9.57 QE
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Level (dBuVimj

Date: 2014-06-03 Time: 13:32:13

ICES-003

40

418.
Frequency (MHz)

30 224,

om Ldapter

M oPFlay L2
Test Mode 8-DPSE TX 2402MH=

Emission
FEeading Lewvel
(dBuvV) (dBuV/m) (

1 48.43 8.37 2.30 Z21.83 32.30
P 114.39 10.85 3.28 17.83 31.94
3 363.68 14.01 5.72 T.34 27.87
4 555.74 13.81 T.08 .55 I4.24
5 606.18 19.77 T.41 T.66 34.84
& 623.64 20.08 T.53 6.16 33.77

612.

Input ALC

1000

5ite no. 3m Chamber Data no 835

Dis. / Ant 137 Ant. pol VERTICAL
Limit

Env. / Ins. 6" Humi :56%;Press:101. SZ2kFa

Engineer

EUT Speaker

Limit=
dBuV/m)

40.00 7.70 @
43.50 11.56 Q
46.00 18.33 QP
46.00 11.76 QP
46.00 11.18 QP
46.00 12.23 QP
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0 Level (dBulim) Date: 2014-06-03 Time: 13:36:16

ICES-003.

-hdB

30 224, 418, 612, 806. 1000
Frequency (MHz)

5ite no. ! 3m Chamber Data no. @ 836

Dis. / Ant. : 3m 27137 Lnt. ol. @: WERTICAL
Limit : ICES5-003

Enwv. / In=. : Temp:25.6")Humi:56%;Press:101,.52kFa

Engineer Tony

EUT h Speaker

m Adapter Input AC 120V/60H=z

Ant. Cakble Emi=z=ion
red. Factor Loss Reading Level Limits Margin BRemark
(MEHz) [dB/m) (dB) [ dBuV) (dBuV/m) (dBx (dB)

1 48 .43 8.37 2.30 20.75 31.42 40 .00 8.58 QE
2 101.78 3.85 3.07 15.65 28.37 43.50 15.13 QF
3 114,33 10.85 Ja.2f 18.63 32.74 43.50 10.76 0
4 145.43 11.22 3.73 6.93 21.88 43.50 £1.82 Q
5 363.683 14.61 5.72 8.63 28.596 46.00 17.04 QE
8 61l6.85 19.89% 7.43 6.53 34.01 46.00 11.38% QF
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Date: 2014-06-03 Time: 13:45:23

0 Level (dBul/m)

ICES-003

-GdB

40

WJW%%J* M
USU 224, 418. G612, 806 1000
Frequency (MHz)
Site no. 3m Chamber Data no 839
Dis Ant 3m 27137 Ant. pol VERTICAL
Limit
Env. / Ins. sHumi:56%;Press:101.52kFa
Engineer
EUT Speaker
Power m Adapter Input AC 120V/60H=z
M/H

1 50.37 7.4
P 114.39 10.8
3 378.23 14.89
4 499.48 17.8
5 555.74 19.6
& 628.45% 20.1

(3]

(I ST )

oo

o o kY o oy (N

REeading
{dBuV)

Emi=sion
Level Limits Margin Eemark
[dBuV,/m) (dBuV/m) [dB)

1.98 31.786 40.00 g.24 2
9.87 33.98 43.50 2,52 QF
g.56 23.32 46 .00 16.68 QE
6.74 31.33 46 .00 14.87 QE
8.37 35.06 46 .00 10.594 QE
6.54 34.24 46 .00 11.76 QE
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0 Level (dBu\im) Date; 2014-06-03 Time: 19:42:51

ICES-003

40

i

30 224, 418, G612, 206. 1000
Frequency (MHz)

5ite no 3m Chamber Data no 840

Di=s. / Ant 3m 27137 Ent ol HORIZONTAL
Limit : ICE5-003

Env. / Ins Temp:25.6"' ;Humi:56%;Pres=:101.52kPa

Engineer Tony

EUT Eluetooth Speaker

m Adapter Input AC 120V/60H=z

Ant. Cakle Emis=sion
Fredq. Factor Lo=s=s Reading Lewvel Limits Margin ERemark
(MHz) (dB/m) (dE) (dBuav) (dBuV,/m) (dBuV/m) (dE)

1 4 T.07 1.25 20.78 23.10 40.00 10.30 Q
P 1 g8 10.60 1.44 18.322 Z2.% 43.50 14.54 Q
3 3 3 11.36 1.56 20.05 32.57 43.50 10.53 Q
4 145.43 11.22 1.53 12.93 31.68 43.50 11.82 QFE
5 167.74 9.43 1.71 19.93 31.07 43.50 12.43 QFE
& 2la.24 g8.80 1.85 12.:22 28.97 46.00 17.03 QFE
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0 Level (dBuvim) Date; 2014-06-03 Time: 19:46:46

ICES-003

5}

30 224, 418, 612 B06. 1000
Frequency (MHz)

5ite no. : 3m Chanmber Data no. 541

Dis. / Ant. 1 3m 27137 Ant. pol. : WERTICAL
Limit ICES-003

Env Ins. : Temp:25.6" ;Humi:56%;Press:101.52kFa

Engineer : Tony

EUT Bluetooth Speaker

Power : DC 15V From Adapter Input AC 120V/60H=z

M/H : BeoPlay I2

Test HMode : BEX HMode

LAnt. Cable Emis=ion

Fredq. Factor Loss Eeading Level Limits Margin Eemark
(HMH=z) (dB/m) (dB) (dBuV) (dBuV,/m) {dBuWV,/m) (dB)

1 33.88 1s.11 0.70 18.64 35.45 40.00 4.55 0]

P 48.43 2.37 0.98 17.5% 28.94 4 13.06 QE
3 TT.53 6.80 1.20 14.40 22.40 4 17.80 QE
4 143.42 11.2%9 1.55 18.06 30.80 4 12.80 QE
5 Zla.24 &.80 1.35 22.02 32.77 4 13.23 QE
& 271.53 1z.4% 2.2% 9.83 24.681 4 21.3%8 QB
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3. RADIATED EMISSIONS (1GHz-18GHz)
Level (dBuV/m) Date: 2014-05-30 Time: 16:07:54

1

R35-210 PEAK

[

55 : = G RS5-210 AV

U1UUU 4400, Ta00, 11200, 14600, 18000
Frequency (MHz)

Site no. 3m Chamber Data no TE9
Dis. Ent 3m AWT 1-18G Ant. pol. : HORIZOWNTAL
Limit R55-210 FPELF
Env. / Ins Temp:25.6" ;Humiz56%;Pressi101.52kFPa
Engineer Tony
=

EUT : Bluetooth Speaker

Power DC 15V From Adapter Input AC 120V/60H=z
M/H BegFlay &2
Test Mode GFSE TX 2402MH=

Ant Cable Amp Emis=sion

Fredg. Factor Lo=s=s Factor Reading Lewvel Limits Margin ERemark
[MH=z) [dE/m) (dE) (dE) (dBuV) (dBuV/m) (dBuV/m) (dE)

27.61 6.82 34 101.41 101.46 74 -27.486 Feak
31.25 11.77 =1 48 .58 58.78 74 14.21 Feak
31.25 11.77 o 5,28 48 .30 54 5.70 Lverage
36.95 11.40 3zZ1 34.59 51.86 T4 22.34 Feak
3g.18 11.56 3Z1 34.63 52.52 74 21.48 Feak
41.71 10.82 33 33.24 52.78 T4 21.21 Feak
40.26 10.%4 33 29.03 47.20 T4 26.80 Feak

FEemark=s: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + BReading.
. The emi=zsion lewvel= that are 20dB below the official
limit are not reported.
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0 Level (dBuVim) Date: 2014-05-30 Time: 16:05:14

1

RS55-210 PEAK

5 R35-210 4V

=]

55

1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)

5ite no 3m Chamber Data no. : TBE

Dis Ant. 3m ANT 1-18G Ant. pol. : VERTICAL
Limit R55-210 FELRE

Env. / Ins. emp:25.6" ;Humi:56%Fre=ss:101.52kFa

Engineer ony

EUT luetooth Speaker

m
8]
]
m
H
R R
]
1
i
(0]
H

15 om Ldapter Input &C 120V/60H=z
M/H eoPlay AZ
Test Mode FSE TX 2402MH=z

Ant. Cakle Amnp Emi=s=ion
Freq. Factor Loss Factor RBeading Level Margin Eemark
[MHZ) (dB/ m) (dB) (dB) (dBuV) (dBuv/ (dB)

1 2 T.61 6.62 34.18 102.64 102.6% T4 -28.69 Feak
e 4 1.25 11.77 31.81 42.8%9 53.30 T4 20.10 Feak
3 8 T7.24 11.45 32.31 34.51 50.89 74 23.11 Feak
4 11 9.48 11.24 33.78 33.58 50.52 T4 23.48 Feak
5 14 §1.80 10.82 32.78 32.85 52.89 T4 21 Feak
6 1711 0.1% 10.85% 32.82 30.15 48 .37 T4 25 Feak

FEemark=s: 1. Emis=sion Level= Antenna Factor + Cable Los=s - Amp Factor + BReading.
2. The emission lewvels that are 20dB below the official
limit are not reported.
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0 Level (dBuVim)

Date: 2014-05-30 Time: 16:15:04

RS5-210 PEAK

55

: RS5-210 AV

= 5

[ 5]
[9K]

MWWMWW

1000 4400, 7800,

11200. 18000

Frequency (MHz)

5ite no. 3m Chamber
Dis=s. ATt 3m ANT 1-18G
Limit R35-210 PERK
Env. / In=s Temp: 25
Engineer Tony

Speaker
m Ldapter

Factor

id=)

1 2441.00 27.80 6.67 34.12 100
2 4859.00 31.34 11.%5% 31.88 40
3 T7324.00 36.55 11.57 31.8% 35
4 8500.00 37.8% 11.71 31.82 32.
5 10724.00 39.22 11.30 33.14 33,
6 144%8.00 41.88 10.8%3 33.08 32.

Eemarks: 1.
The emission lewvels that are

limit are not reported.

Readin
[dBuV)

g Lewvel

Emi=zzion Lewvel= Antenna Factor + Cable Los= - LAmp Factor
20dB below

Input AC 120V/&60H=z

Emi=ssion

100.53 74 -26.53 Feak
51.85 74 22.15 Feak
51.54 74 22.48 Feak
50.17 74 23.83 Feak
50.87 74 23.13 Feak
52.05 74 21.85 Feak

+ Reading.
the official
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Date: 2014-05-30 Time: 16:14:22

o Level (dBuvim)

1

R55-210 PEAK

55 3

I}

2 R35-210 AV

%

L
i
|
|

W,

==
=)
=)
=)

4400, 7800,

Frecuency (MHz)

11200,

15000

Site no 3m Chamber Data no TT72

Dis=s Ant 3m BWNT 1-18G Ant ol VERTICAL
Limit R55-210 PELER

Enwv. / Ins. Tenp:25.6" )Humi:56%;Pres=:101.52kFa

Engineer Tony

EUT Bluetooth Speaker

Power DC 15V From Adapter Input AC 120V/e0Hz

M/ ZecPlay L2

Test Mode GFSKE TX 2441MH=

(dEB) (dBuW)

1 T.860 6.67 34.12 102.85
2 1.37 12.07 31.80 37.40
3 T.01 11.40 31.22 34.76
4 g.12 11.5% 31.78 33.47
5 11.88 10.8% 33.08 33.62
] 0.26 10.94 33.03 30.24

Emi==icon

The emission levels that are
limit are not reported.

[0

Emis=sion
Factor Reading Lewvel
(dBuV/m) (dBuV,/m)

Limits Margin Remark

(dE)

74.00 -28.80 Feak
T74.00 25.06 Feak
74.00 22.05 Feak
T74.00 22.80 Feak
74.00 20,65 Feak
T74.00 25.5% Feak

Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
20dB below

the official
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0 Level (dBu\im} Date: 2014-05-30 Time: 16:17:50

RS5-210 PEAK

]
il

55 - 5 RSS-210 AV

1000 4400, 7800, 11200, 14600, 18000
Frequency (IMHz |

Site no 3m Chanmber Data no.

Dis Ant. 3m BWT 1-18G Ant. pol. : HORIZONTLL
Limit R35-210 PELE

Env. / Ins. Temgo:25.6" ;Humi:56%;Press:101.52kFa

Engineer Tonwy

EUT Bluetooth Speaker

Power DC 15V From Adapter Input AC 120V/60H=z

M/N EecFlay RZ

Tezt HMode GFSE T 4530MH=z

Bmp Emi=ssion
Fredqg. Factor Los=s Factor Reading Lewvel Limits Margin Remark
(MH=z) (dB/m) (dB) (dB) (dBuV)} (dBuV/m) (dBuV/m) (dB)

1 2480.00 27.58 6.71 99.91 100.17 74 —-26.17 Feak
2 4960.00 31.49 12.44 42 .54 54.50 74 19.50 Feak
3 4960.00 31.49 12.44 2,32 46.25 54 T.T5 Bverage
4 36.58 11.s80 31 34.63 50.84 74 23.16 Feak
5 38.24 11.54 31. 33.80 51.76 74 22.24 Feak
& 41.71 10.%82 33. 32.85 52.40 74 21.60 Feak
7 40.78 10.8% 33. 29,94 47.74 74 26.28 Feak

Eemark=s: 1. Emission Lewvel= Antenna Factor + Cable Loz=s - Amp Factor + Reading.
2. The emission lewvels that are 20dB below the official
limit are not reported.
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Date: 2014-05-30 Time: 16:29:19

Level (dBuV/m)
0 T

RS55-210 PEAK

[

55 5

- R55.210 AV

or

1000 4400, 7800, 11200.

Frequency (MHz)

13000

Site no. 3m Chamber Data no. : 778

Di=s Ant 3m ANT 1-18G Ant. pol. VERTICLRL
Limit R55-210 PELE

Enwv. / Ins Tenmp:25.6";Humi:56%;Press:101.52kFa

Engineer Tony

EUT Bluetooth Speaker

m Ldapter

Ant Cakle Amp Emis=sion
F Factor Loss Factor Reading Lewvel

(dB) (dBuWV)

1 27.81 6.682 3 10 3
2 31.25 11.77 3 4 12
3 31.25 11.77 1
4 36.55 11.57 3 3 4
5 38.13 11.s0 31 3 3
] 41.86 10.9%3 33.02 31 7
7 39.83 10.87 33.0% 29, 3

Emi==sion

limit are not reported.

Input AC

(dBuV/m) {dBuV/m)

The emissionm levels that are 20d4dE below

120V/e0H=

Limit=s Margin Eemark

(dEB)

T74.00 -32.13 Feak
T4.00 19.98 Feak
54.00 = 9 Average
T74.00 23.88 Feak
T4.00 22.81 Feak
T4.00 22.53 Feak
T4 .00 26.81 Feak

Lewel= Antenna Factor + Cable Loss - Amp Factor + Reading.

the official
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0 Level (dBu\im) Date; 2014-05-30 Time: 16:38:53

R55-210 PEAK

55 5 - RSS5-210 AV

£

1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)

3m Chamber Data no T2
3m ANT 1-18G Ant. pol HORIZCNTAL

Eluetooth Speaker

Ant. Cakle Amp Emis=sion
Freq. Factor Los= Factor Reading Lewel Margin Remark
(MH=z) (dB/m) (dB) (dB) ([dBuV) (dBuV/m) ) (dB)

1 2441.00 27.60 6.67 34.12 8%.s81 98.76 T4 -25.78 Feak
2 4 00 31.37 12.07 31.80 40.80 52.44 T4 21.58 Feak
3 7834.00 36.68 11.47 31.40 34.38 51.14 T4 22.88 Feak
4 10078.00 38.24 11.54 31.92 33.18 51.04 T4 22.58 Feak
5 142%54.00 41.71 10.82 33.08 32.18 51.74 T4 22.28 Feak
6 17014.00 39.80 10.88 33.17 25.66 47.27 T4 26.73 Feak

Antenna Factor + Cable Loss - Amp Factor + Reading.

Remark=s: 1. Emission Lewvel
The emission levels that are 20dBE below the ocfficial
limit are not reported.




Produkte Appendix 1
Products

Prifbericht - Nr.: Seite 28 von 86
Test Report No. 16060205 001 Page 28 of 86




Produkte Appendix 1
Products

Prifbericht - Nr.: Seite 29 von 86
Test Report No. 16060205 001 Page 29 of 86

Level (dBuWm) Date: 2014-05-30 Time: 16:46:27

R55-210 PEAK

55 = R55-210 AV

0 1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)

S5ite no 3m Chamber Data no TE85

Dis= Ant 3m BWT 1-18G Ant ol HORIZONTAL
L R55-210 PEAE

E Temp:25.6"' ;Humi:56%;Press:101.52kPa

E Tony

E Bluetooth Speaker

m Adapter Input AC 120V/60H=z

Ant. Cakle Ampg Emis=sion
Fredq. Factor Loss Factor EReading Level Limits Margin ERemark
(MHZz) (dB/m) (dB) f=1=3] (dBuV)} (dBuV/m) (dBuV/m) [dB)

1 24 58 6.71 99.68 99.94 T4.00 -25.94 Feak
2 49 .43 12.44 41.71 53.67 T4.00 20,33 Feak
3 78 .91 11.42 32.58 49 .66 T4.00 24,324 Feak
4 8 14 11.61 33.53 51.52 T4.00 22.48 Feak
5 52 10.80 32.72 51.38 T4.00 22.81 Feak
] 30 10.78 31.82 46.24 T4.00 27.78 Fezk

Femark=s: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

The emission levels that are 20dE below the official
limit are not reported.
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0 Level (dBuV/m)

Date: 2014-05-30 Time: 16:44:24

1

R55-210 PEAK

| ]

55

- RS5-210 AV

M“) MWWMJ

4400,

Fower
MM

Ant.
Freg Factor
[MHE=z) (dB/m)

1 2480.00 27.58
2 4%960.00 31.49
3 4%960.00 31.49
s 2634,00 37.32
5 10758.00 39.26
§ 14322.00 41.74
7 17167.00 40.39

7800.
Frequency (MHz)

Chamber
BWNT 1-
0 PELE

Temp:25.6"

[
S

1 Speaker
J From ARdapter I

8-DESE TX

Loss
(dE)

ids)  (dSuv)

6.71 102.25 102,
12.44 42.82 54
12.44 0.00 -0.28 43
11.45 32.43 35.42 a1l
11.30 33.20 33.31 a0
10.92 32.98 31.%96 a1l
10.93 33.24 28.83 47

11200,

18000

Emiooion
Reading Lewvel

Margin Remark
(dB)

51 74 1 Feak
58 74 42 Feak
65 54 10.35 Average
T8& 74 22.24 Feak
&7 74 23.33 Feak
64 74 22.38 Feak
01 74 26.99 Feak

Emission

The emi=s
limit are

Level= Antenna Factor + Cakle Loss - Amp Factor
20dB below

lewvels that are
not reported.

+ EReading.
the official
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, Level (dBuvim)

Date: 2014-06-02 Time: 19:30:02

RS55-210 PEAK

GO

R55-210 AV

[ ]
]

A s Y Y

1000

4400,

7800,
Frequency (MHz)

L
g2 e
4
k]
o
&
m
H

Speaker
m Ldapter

Fhan o

11200.

Input AC 120V

Emi=s=sion

(dBuV/m) (dBuV/m)

18000

Data no 824
Ant ol VERTICAL

60Hz

Limits

(TR S

14

o

T4 23.32 Feak
74 21.71 Feak
T4 2Z2.85 Fezak
T4 24.18 Feak
T4 23.37 Feak
T4 28.57 Fezak

tor Loss Factor Reading Level
fm) (dB) (dB) [dBuW)
11.77 31 39.47 5
11.50 31 35.65 5
11.50 32 33.54 5
11.24 33. 32.88 4
10.%31 33 31.23 3
10.92 33 27.40 <
Lewvel= Antenna Factor +

2. The emission
limit ar

Emi==ion

lewvels that are
e not reported.

Cakble Lo=ss
20dB below

— Lmp Factor + Reading.

the official
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4. RADIATED EMISSIONS (18GHz-25GHz)

0 Level (dBulim) Date: 2014-05-31 Time: 16:31:03

R55-210 PEAK

50 RS55-210 AV

;Hwhwﬂﬁwu+uwéwﬂm~4~4mwpmmaﬂw

18000 18400, 20800, 22200, 23600, 25000
Frequency (MHz)

S5ite no 3m Chamber Data no. @ 736
Di= " Ant 3m ANT ABWVOE 186G Ant. pol. : HORIZCHNTAL
Limit R35-210 FELRE
Enwv. / Ins=s. Temp:25.6" )Humi :56%; Pres=s:101.52kFa
Engineer Tony
EUT Bluetooth Speaker
FPower DC 15V From Adapter Input AC 120V/60Hz
M/H BeoPlay LZ
Test Mode GFSE TX 2402MH=Z
Ant. Cable Amp Emi=z=sion
Freq. Factor Loss Factor Reading Level Limits Margin ERemark
(MH=z) (dB/m) (dB) (dE) (dBuV) (dBuV,/m) (dBuV/m) (dB)

Remarks: 1. Emission Level= Antenna Factor + Cakle Loss - Lmp Factor + Reading.
2. The emission levels that are 2042 below the officisal
limit are not reported.
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16060205 001

0 Level (dBuV/m)

Date: 2014-05-31 Time: 16:35:45

R55-210 PEAK

G0

RS5-210 AV

]

1WM
RN ATV ST SRS i

eyt I e

13000 18400,

=

[¥1]

=

S

S S R (T o
Hom
L |

I |
=]

hanmber

20800, 22200, 25000

Frequency (MHz)

ANT ABVOE 138G Ant ACRIZCONTAL
210 PERE

25,6 ;Humi:56%; Pres=s:101

Speaker

FPower C 15V From Ldapter Input AC 120V/60H=z
MSH BEeoFlay LR2
Test Mode GFSE TX 2480MH=
Ant Cabkle Amp Emi==sion
Freg Factor Loss Factor Reading Level Remark
(HMHz) (dB/m) (dEB) (dE) {(dBuV) (dBuV/m
1 20709.00 46.12 20.00 36.07 19.25 439.30 74,00 24.70 Fezak
2 23663.00 45.87 21.74 33.14 18.07 52.34 74,00 21.88 Fezak

Emiszsion

The emiss
limit are

Eemarks:

Level=
levels that are

Antenna Factor Cakle Loss - Amp Factor + EReading.
20dE below the official

eported.
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16060205 001

0 Level (dBulm)

Date: 2014-05-31 Time: 16:36:41

R55-210 PEAK

G0

R55-210 AV

%”ﬂMM_*WhHWAanMwwA“"““”whﬂ”w“ﬁﬁumﬁh*

19400,

S5ite no. 3m
Dis. / Antc 3m
Limict RES5
Env. / Ins. Tem
Engineer Ton
EUT Elu
Fower DC
M/H EBeo
Test HMode GF3

Ant. Ca
Fredq. Factor Lo
[MH=) {dB/m)

The emission
limit are not

20800, 22200, 25000

Frequency (MHz)

Speaker

15V From Adapter Input &C 120V/60Hz
Flavy RZ
K TX 2480MH=

Emis=sion

o]
Factor Reading Level
[dB)

Limits

(dBuV) (dBuV/m) (dBuV/m)

Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.

level= that are 20dE below the official

eported.
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Level (dBu\im)

Crate: 2014-05-31 Time: 17:08:40

R55.-210 PEAK

G0

R55-210 AV

(g}

WW

19400,

S5ite no.
Dis. / Ant
Limit

Env. / Ins.
Engineer
EUT

1

L]
[u]

s
m

M/ H

Test HMode

Fredq.
(MH=)

fmp (dE)

20800, 22200,
Frequency (MHz)

23600, 25000

3m Chamber Data no. 502
3m ANT ABVOE 186G Ant. pol. HORIZONTLL

R55-210 FPERE

Temp:25.6" ;Humi:56%;Fress:101.52kFa
Tony

Bluetooth Speaker

Input AC

From Adapter
BegPlay AZ
Z-DESK TX 2

402MH=z

Cakle Emis=sion

Loss

A
Factor Beading Lewvel
[dB) {dBuWV) (dBuV/m)

120V/60H=

Limits REemark

(dBuV.,/m)

Margin
(dB)

. Emis=ion
. The emis
limitc ar

Lewvel= L 1
2igm lewels thart ave 204B
-] eported.

r + Cable Loss - Amp Factor
below

+ Reading.
the official
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16060205 001

0 Level (dBuWim)

Date: 2014-05-31 Time: 17:09:53

RS5-210 PEAK

G0

R55-210 AV

W
khd“ﬂhﬂMhdﬂmﬁuwﬂwb

513 .
Di=s. Ent
Limit

E Ins.

5]

Fower
M/N
Test HMode

The &

limit

19400,

20800, 22200, 25000

Frequency (MHz)

3m Chamber Data no 803
3m ANT ABOVE 138G knt ol VERTICAL
R35-210 PFELE
Temp:25.6" ;Humi:56%;Pres=:101.52kFa
Eluetooth Speaker
: DC 15V From Adapter Input AC 120V/60H=z
! EeoPlay AZ
8-DPFSE TX Z2402MH=

Ant. Cable Amp Emi==ion
Fregq Factor Loss Factor Reading Level Remark
[MH=z) (dB/m) (dB) (dB) (dBuV) (dBuv/
1 19414,00 45.81 19.01 36.21 13.58% 42,17 74.00 31.83 Feak
2 21304,00 46.12 20.26 35.53 13.58 44 .41 74.00 29,59 Feak
Remarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss - Amp Factor + Reading.

migsion levels that are Z0d4E below the o

are not reported.
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Level (dBuVim)

Date: 2014-06-02 Time: 19:38:02

R55-210 PEAK

G0

RS5-210 AV

{fow]

A%#“hﬂ?m4ﬂwm4“,mm¢hhumu—mvwwvm

19400.

Emission

limit are

nt. Cakle
Loss
(dE)

Level=
2. The emission
not reported.

20800. 22200,
Frequency (MHz)

Emission
Reading Lewvel
[dBuV)

Arng
Factor

(dE)

Antenna Factor +

levels that are

(dBuV,/m) (dBa

Cabkle Loss - Amp
20dB below

23600. 25000

Site no. 3m Chamber Data no B26

Di=. / Ant 3m AWT LBVCE 18G Ant ol HORIZCOMTAL
Limit R55-210 PELK

Env. / Ins. Temp:25.6"' ;Humi:56%; Pres=s:101.52kFPa

Engineer Tony

EUT Bluetooth Speaker

Power C 15V From Adapter Input AC 120V/60H=z

M/H BeogPFlay 2

+ Reading.

Factor

the official
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0 Level (dBu\/m)

Date: 2014-06-02 Time: 19:40:10

R55-210 PEAK

G0

R55-210 AV

iﬁ

18400,

HoH

Femarks: 1.

Ant.
Freqg Facto
(MHZ) [dB/m
1 1886l1.00 45.2
2 23341.00 45.8

Emi=s=sion
The emi=z=sion

20800,

22200, 25000

Frequency (MHz)

Chamber

ANT ABCOVE 180G

[
H# B

R55-210 PELAK
Tem

Blu

DC

=

Cakle Amg
:_a o

(dEB)

Reading
[dBuV)

levels
limit are not reported.

npi25.6" Humi: 56%;Press:101.52kFa

Emiszsion
Level
[dBuV,m) (dBuV,/m)

r + Cakle Loss - Rmnp

20dB below

Factor + Reading.
the official
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5. MAXIMUM PEAK OUTPUT POWER
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6. 20 dB BANDWIDTH




Produkte Appendix 1
Products

Prifbericht - Nr.: Seite 51 von 86
Test Report No. 16060205 001 Page 51 of 86




Produkte Appendix 1
Products

Prifbericht - Nr.: Seite 52 von 86
Test Report No. 16060205 001 Page 52 of 86




Produkte
Products

Appendix 1

Prifbericht - Nr.:

Test Report No.

16060205 001

Seite 53 von 86
Page 53 of 86

7. CARRIER FREQUENCY SEPARATION
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8. NUMBER OF HOPPING CHANNEL

GFSK
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8-DPSK
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9. DWELL TIME
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10. BAND-EDGE COMPLIANCE
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Products

Appendix 1

Prifbericht - Nr.:
Test Report No.

Seite 69 von 86

16060205 001

Page 69 of 86

0 Level {dBulim)

Date: 2014-05-30 Time: 16:32:31

R55-21

D|PEAK

55

RSh-

|

2300 2322,

2344, 2366,
Frequency (MHz)

Chamber

L L
S

th Speaker
m Adapter

Input AC 120V/60H=z

TX 2402MHz (Mo Hopping)
Emission

FEeading Level Limit=

(dBuV) (dBuV/m) (dBuV,/m)

Margin
(dE)

2410

Remark

1 2327.3% 27.73 6.54 34.23 42.07 42 .11 T74.00 31.8% Feak

2 2375.02 27.64 6.60 34.19 45.76 45.81 T4.00 28.1%9 Pezk

3 230,00 27.&84 .62 324,18 43,47 43.54 T74.00 30.46 Feak

4 2401.84 27.81 6.62 34,12 10%.31 109.36 T74.00 -35.36 Fezak
Eemarks: 1. Emi=s=sion Level= Antenna Factor + Cable Loss - Amp Factor + Eeading.

The emission

levels that are 20dB below the official

limit are not reported.
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0 Level (dBulim) Date: 2014-05-30 Time: 16:48:55

R55-210 PEAK

55 RS5-210 AV

X
(

2475 2480, 2485, 2490, 2495, 2500
Frequency (MHz)

5ite no 3m Chamber Data no. : 786

Dis. Antc 3m AWT 1-18G Ant. pol. : HORIZCOWNTAL
Limit R55-210 FELRE

Env. / Ins. Tenmp:25.6" ;Humi : 56%;Press:101.52kFa

Engineer Tony

N =7

Bluetooth Speaker

From Adapter Input AC 1Z20V/60H=z
M/ ! EeoPlay L
Test HMode : B-DP3K TX 2480MHz (Mo Hopping)

Ant. Cakle &Amp Emission
Freq Factor Los=s Factor Reading Lewvel Eemark
(HHz) (dB/m) (dB) (dB) (dBuV) (dBuV/m)

1 2479.73 27.538 6.71 34.03 %538.12 58.38 T74.00 -24.38 Feak
P 2483.50 27.58 6.71 34.03 42.5& 42 .82 T74.00 31.18 Feak
3 2432.18 27.58 6.73 34.03 44.56 45.24 T4.00 28.76 Feak

Fmis=ion Level= Lntenna Factor = Cable LoEs = Lmp Factor = Eeading.

The emission levels that are 20dB below the official
limit are not reported.
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11. Out-of-Band Emission (Conducted spurious emission)
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12. 99% BANDWIDTH
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